

TEST REPORT

<b>Name of Sample</b>	MVG1579, MVG1580, MVG1581, MVG1582, MVG1583	<b>Shape of Sample</b>	115x231mm
-----------------------	---	------------------------	-----------

Test Description	Standard	Test Value
<b>Dimensions</b>	UNE-EN-ISO 10545-2	± 0,5mm
<b>Surface fatness</b>	UNE-EN-ISO 10545-2	± 0,5%
<b>Water absorption</b>	UNE-EN-ISO 10545-3	0,5% <E<= 3% (B1b)
<b>Modulus of rupture</b>	UNE-EN-ISO 10545-4	> 30 N/mm <sup>2</sup>
<b>Resistance to thermal shock</b>	UNE-EN-ISO 10545-9	COMPLIES
<b>Crazing resistance</b>	UNE-EN-ISO 10545-11	COMPLIES
<b>Frost resistance</b>	UNE-EN-ISO 10545-12	COMPLIES
<b>Chemical resistance</b>	UNE-EN-ISO 10545-13	Household : GA   Low concentration : GLA
<b>Stain resistance</b>	UNE-EN-ISO 10545-14	5 (max)